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FCC RF Test Report Report No: R2408A1126-R1

Start 9 kHz

Range Start Stop Spur Freq p e Limit
(MHz) (MHz) (MHz) ) (dBm)
0.009 0.15 1 1
0.15 30 10 1
30 1000 100 5212 -1
1000 40000 1000 1

LTE Band 48 QPSK BW=15MHz Channel=55990 RB Size=1 Position=#0

Start 9 kHz

Range Start Stop 2 Spur Freq p e Limit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm)

0.009 0.15 0.02 1
0.15 30 1
30 1000 ) -! -1
1000 40000 1000 1

LTE Band 48 QPSK BW=15MHz Channel=56665 RB Size=1 Position=#0
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<& eurofins

FCC RF Test Report Report No: R2408A1126-R1

Start 9 kHz

Range Start Stop Spur Freq p e Limit
(MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 1 1
0.15 30 10 1
30 1000 100 7 527 -1
1000 40000 1000 1

LTE Band 48 QPSK BW=20MHz Channel=55340 RB Size=1 Position=#0

Start 9 kHz

Range Start Stop 2 Spur Freq p e Limit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm)

0.009 0.15 0.09 1
0.15 30 0.15 1
30 1000 04 406 -! -1
1000 40000 1000 1

LTE Band 48 QPSK BW=20MHz Channel=55990 RB Size=1 Position=#0
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<& eurofins

FCC RF Test Report Report No: R2408A1126-R1

Start 9 kHz

Range Start Stop Spur Freq p e Limit
(MHz) (MHz) (MHz) ) (dBm)
0.009 0.15 1 1
0.15 30 10 1
30 1000 100 7 -1
1000 40000 1000 1

LTE Band 48 QPSK BW=20MHz Channel=56640 RB Size=1 Position=#0

Start 9 kHz

Range Start Stop 2 Spur Freq p e Limit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm)

0.009 0.15 1
0.15 30 1 |
30 1000 -! -1
1000 40000 1000 1

LTE Band 48 QPSK BW=5MHz Channel=55265 RB Size=1 Position=#0
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<& eurofins

FCC RF Test Report Report No: R2408A1126-R1

Start 9 kHz

Range Start Stop Spur Freq p e Limit
(MHz) (MHz) (MHz) ) (dBm)
0.009 0.15 1 1
0.15 30 10 3 1
30 1000 100 1 -1
1000 40000 1000 1

LTE Band 48 QPSK BW=5MHz Channel=55990 RB Size=1 Position=#0

Start 9 kHz

Range Start Stop 2 Spur Freq p e Limit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm)

0.009 0.15 0.078 1
0.15 30 1
30 1000 -! -1
1000 40000 1000 1

LTE Band 48 QPSK BW=5MHz Channel=56715 RB Size=1 Position=#0
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1

MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions ®1Avg
M1[1] -81.95 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmr
-20 dBmr
-30 dBmr
| SPURIOUS_LINE | ABS 002
[=40-asn

4.0 GHz/
2 Result Summary
9.000 kHz 150.000 kHz 1.000 kHz 130.79101 kHz -76.42 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 616.28968 kHz -69.63 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 86.81901 MHz -58.42 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3. z . m -200.
Ready  NNNNENENN & 0T
12:28:50 01.09.2024
CA_48B QPSK\10MHz+10MHz High
MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
M1[1] -80.93 dBm
19.000 kHz
20 dBmr
10 dBm
0 dBmr
-10 dBmr
-20 dBmr
-30 dBmr

| SPURIOUS_LINE |ABS 002
[—4U-apmr

Pralmitainprptasrinant o I gt

68704 pts. 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 131.796 72 kHz -76.80 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 22.58786 MHz -69.76 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 33.71317 MHz -58.02 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.5 z . m -200.
Ready n =, 01092024

12:23:29
12:23:30 01.09.2024

CA_48B QPSK\10MHz+10MHz Low
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1

MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions ®1Avg
M1[1] -80.21 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmr
-20 dBmr
-30 dBmr

| SPURIOUS LINE |ABS 002
[—4U-apmr

e PR

4.0 GHz/
2 Result Summary

9.000 kHz 150.000 kHz 1.000 kHz 131.39444 kHz -76.75 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 996.782 05 kHz -69.74 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 37.10806 MHz -57.80 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.63425 GHz 14.05 dBm -200.00 dB
Ready  NNNNENENN & OS2
12:27:53 01.09.2024
CA_48B QPSK\10MHz+10MHz Middle
MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions ®1Avg
M1[1]-83.81 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmy
-20 dBm
-30 dBmy

| SPURIOUS LINE |ABS 002
[—4U-apmr

ey (NSNS

4.0 GHz/
2 Result Summary

9.000 kHz 150.000 kHz 1.000 kHz 131.59558 kHz -77.00 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 787.88428 kHz -69.30 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 38.59333 MHz -58.68 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3. z . m -
Ready  NNNNENENN & TS

12:29:18 01.09.2024

CA_48B 16QAM\10MHz+10MHz High
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1

MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions 1 Avg
M1[1] -81.63 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmr
-20 dBmr
-30 dBmr

| SPURIOUS_LINE |ABS 002
[—4U-apmr

PN I R ¥ o T iy

68704 pts. 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 129.383 02 kHz -75.19 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 27.69839 MHz -69.43 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 54.14315 MHz -58.81 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.5 z m -200.
Ready  NNNNENENN & OTE
12:24:04 01.09.2024
CA_48B 16QAM\10MHz+10MHz Low
MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions ®1Avg
M1[1] -79.76 dBm
19.000 kHz
20 dBmr
10 dBm
0 dBmr
-10 dBmr
-20 dBmr
-30 dBmr

| SPURIOUS LINE |ABS 002
[—4U-apmr

il T

4.0 GHz/
2 Result Summary

9.000 kHz 150.000 kHz 1.000 kHz 129.78531 kHz -75.31 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 29.28751 MHz -68.22 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 30.287 96 MHz -59.09 dBm -200.00 dB

1.000 GHz 40.000 GHz 1.000 MHz 3.63425 GHz 15.27 dBm -200.00 dB

Ready  NNNNENENN & T

12:27:30 01.09.2024

CA_48B 16QAM\10MHz+10MHz Middle
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1

MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions ®1Avg
M1[1] -82.92 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmr
-20 dBmr
-30 dBmr
| SPURIOUS_LINE | ABS 002
[=40-asn

4.0 GHz/
2 Result Summary
9.000 kHz 150.000 kHz 1.000 kHz 131.193 30 kHz -75.41 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 29.10845 MHz -69.24 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 140.894 82 MHz -58.95 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3. z . m -200.
Ready  NNNNENENN & TR
12:29:44 01.09.2024
CA_48B 64QAM\10MHz+10MHz High
MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
M1[1] -81.52 dBm
19.000 kHz
20 dBmr
10 dBm
0 dBmr
-10 dBmr
-20 dBmr
-30 dBmr
| SPURIOUS_LINE |ABS_002
—40-apmr

68704 pts. 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 129.986 45 kHz -77.52 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 29.63070 MHz -69.34 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 71.48136 MHz -59.23 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.5 z . m -200.
Ready NI & U

12:24:28 01.09.2024

CA_48B 64QAM\10MHz+10MHz Low
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1

MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions ®1Avg
M1[1] -80.22 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmr
-20 dBmr
-30 dBmr
| SPURIOUS_LINE | ABS 002
[=40-asn

4.0 GHz/
2 Result Summary
9.000 kHz 150.000 kHz 1.000 kHz 129.78531 kHz -77.34 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 27.73570 MHz -69.06 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 41.897 28 MHz -58.93 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.63546 GHz 8. m -200.
Ready  NNNNENENN & O
12:27:06 01.09.2024
CA_48B 64QAM\10MHz+10MHz Middle
MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions ®1Avg
M1[1] -82.23 dBm
19.000 kHz
20 dBmr
10 dBm
0 dBmr
-10 dBmr
-20 dBmr
-30 dBmr
| SPURIOUS_LINE |ABS_002
[~40-abmr

4.0 GHz/
2 Result Summary

9.000 kHz 150.000 kHz 1.000 kHz 130.79101 kHz -75.42 dBm -200.00 dB

150.000 kHz 30.000 MHz 10.000 kHz 825.187 45 kHz -67.82 dBm -200.00 dB

30.000 MHz 1.000 GHz 100.000 kHz 32.98569 MHz -58.02 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3. z A m -200.

Ready  NNNNENENN & S
12:30:10 01.09.2024

CA_48B 256QAM\10MHz+10MHz High
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<% eurofins

FCC RF Test Report

Report No: R2408A1126-R1

MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions ®1Avg
M1[1] -82.34 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmr
-20 dBmr
-30 dBmr

| SPURIOUS LINE |ABS 002
[—4U-apmr

W‘W’Mmﬁﬂww

4.0 GHz/
2 Result Summary
9.000 kHz 150.000 kHz 1.000 kHz 130.99215 kHz
150.000 kHz 30.000 MHz 10.000 kHz 24.84097 MHz
30.000 MHz 1.000 GHz 100.000 kHz 37.25962 MHz
1.000 GHz 40.000 GHz 1.000 MHz

Z

-17.66 dBm -200.00 dB
-69.24 dBm -200.00 dB

60 dBm -200.00 dB
m -200.

12:25:08 01.09.2024

= 01.09.2024
Ready [LLITI ] S5 122508

CA_48B 256QAM\10MHz+10MHz Low

MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions ®1Avg
M1[1] -84.30 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmr
-20 dBmr
-30 dBmr

| SPURIOUS LINE |ABS 002
[—4U-apmr

e

2 Result Summary

4.0 GHz/

12:26:40 01.09.2024

CA_48B 256QAM\10MHz+10MHz Middle

9.000 kHz 150.000 kHz 1.000 kHz 130.58987 kHz -77.26 dBm -200.00 dB

150.000 kHz 30.000 MHz 10.000 kHz 26.81804 MHz -69.80 dBm -200.00 dB

30.000 MHz 1.000 GHz 100.000 kHz 35.83497 MHz -58.85 dBm -200.00 dB

1.000 GHz 40.000 GHz 1.000 MHz 3.63425 GHz 9.71 dBm -200.00 dB
Ready  NNNNENENN & OS2
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FCC RF Test Report

Report No: R2408A1126-R1

MultiView

Spectrum

Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions 1 Avg
M1[1] -82.29 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmr
-20 dBmr
-30 dBmr

| SPURIOUS_LINE |ABS 002
[—4U-apmr

Bom————"

Tt AU

| 9.0kHz 68704 pts. 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 128.98074 kHz -76.61 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 18.84262 MHz -69.33 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 73.23943 MHz -59.04 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.67934 GHz 18.31 dBm -200.00 dB
ezt <= s
12:22:05 01.09.2024
CA_48C QPSK\20MHz+20MHz High
MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions 1 Avg
M1[1] -83.83 dBm
19.000 kHz
20 dBmr
10 dBm
0 dBmr
-10 dBmr
-20 dBmr
-30 dBmr
| SPURIOUS_LINE |ABS_002
—40-apmr
50 Bt WMMWM
dBmr
9.0 kHz 68704 pts. 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 131.19330 kHz -74.35 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 29.81721 MHz -69.53 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 33.07662 MHz -59.08 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3. z m -200.
Ready =, 01092024

12:17:26 01.09.2024

12:17:25

CA_48C QPSK\20MHz+20MHz Low
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
MultiView Spectrum -
Ref Level 30.00dBm  Offset 7.00 dB Mode Sweep SGL
Count 10/10
M1[1] -80.96 dBm
19.000 kHz
20 dBm
10 dBm
0dBm
-10 dBmr
-20 dBr
30 dBmr
| SPURIOUS _LINE |ABS 002
[—4U-apmr
. P " P N L o p D pastroP
68704 pts 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 129.78531 kHz -76.42 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 26.95979 MHz -69.11 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 50.53608 MHz -58.91 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.624 50 GHz 14.67 dBm -200.00 dB
Ready =L 01.09.2024

12:18:1
12:18:21 01.09.2024

CA_48C QPSK\20MHz+20MHz Middle

MultiView Spectrum -

Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions 1 Avg
M1[1] -80.25 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmr
-20 dBmr
-30 dBmr
| SPURIOUS_LINE | ABS 002
—40-asn

68704 pts. 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 130.99215 kHz -76.96 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 631.21095 kHz -69.67 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 37.22931 MHz -59.03 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3. z . m -200.
Ready  NNNNEEEEN &t Ol

12:13:45
12:13:46 01.09.2024

CA_48C QPSK\20MHz+5MHz High
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<% eurofins

FCC RF Test Report

Report No: R2408A1126-R1

MultiView Spectrum

Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions 1 Avg
M1[1] -81.02 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmr
-20 dBmr
-30 dBmr

| SPURIOUS_LINE |ABS 002
[—4U-apmr

DI e VPRI L O it

68704 pts 4.0 GHz/ 40.0 GHz
2 Result Summal
9.000 kHz 150.000 kHz 1.000 kHz 11.91655 kHz -76.12 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 21.92386 MHz -69.47 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 77.30118 MHz -58.21 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3. z m -200.!
Ready  NNNNENENN & T
12:07:24 01.09.2024
CA_48C QPSK\20MHz+5MHz Low
MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
M1[1] -82.95 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmy
-20 dBm
-30 dBmy

| SPURIOUS_LINE |ABS 002
[—4U-apmr

WM&‘W

| 9.0kHz 68704 pts 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 129.58417 kHz -77.25 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 25.10955 MHz -69.12 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 41.20012 MHz -58.67 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.63181 GHz 11.81 dBm -200.00 dB
Ready  NNNNNNEEN o Lm0z

12:12:54 01.09.2024

12:12:54

CA_48C QPSK\20MHz+5MHz Middle
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FCC RF Test Report Report No: R2408A1126-R1
MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL

Count 10/10

1 Spurious Emissions 1 Avg

M1[1] -80.98 dBm
19.000 kHz

20 dBmy

10 dBm

0 dBmr

-10 dBmr

-20 dBmr

-30 dBmr

| SPURIOUS_LINE |ABS 002
[—4U-apmr

A N ir I it

68704 pts. 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 129.78531 kHz -77.06 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 26.98963 MHz -69.35 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 38.92675 MHz -58.90 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.679 34 GHz 17. m -200.
Ready =, 01092024

12:21:40

12:21:41 01.09.2024

CA_48C 16QAM\20MHz+20MHz High

MultiView Spectrum -

Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
M1[1] -82.48 dBm
19.000 kHz

20 dBmy

10 dBm

0 dBmr

-10 dBmr

-20 dBmr

-30 dBmr

| SPURIOUS_LINE |ABS 002
[—4U-apmr

S i VPV L W AV L

68704 pts. 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 131.595 58 kHz -75.37 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 29.906 74 MHz -68.95 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 37.28993 MHz -58.71 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3. z . m -200.
Ready  NNNNENENN & G

12:17:00 01.09.2024

CA_48C 16QAM\20MHz+20MHz Low
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<% eurofins

FCC RF Test Report

Report No: R2408A1126-R1

MultiView Spectrum

Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions 1 Avg
M1[1] -81.81 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmr
-20 dBmr
-30 dBmr

| SPURIOUS_LINE |ABS 002
[—4U-apmr

68704 pts. 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 130.589 87 kHz -76.01 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 28.57875 MHz -68.26 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 37.35055 MHz -58.58 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.624 50 GHz 9. m -200.
Ready s =, 01092024

12:18:53 01.09.2024

MultiView Spectrum

CA_48C 16QAM\20MHz+20MHz Middle

12:18:53

Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions 1 Avg
M1[1]-79.37 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmr
-20 dBmr
-30 dBmr

| SPURIOUS_LINE |ABS 002
[—4U-apmr

W‘m"w

P O ittt

68704 pts. 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 131.39444 kHz -76.54 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 25.06479 MHz -69.90 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 43.17037 MHz -58.89 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3. z m -200.
Ready  NNNNEEEEN & O

12:14:12 01.09.2024

12:14:12

CA_48C 16QAM\20MHz+5MHz High
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<% eurofins

FCC RF Test Report

Report No: R2408A1126-R1

MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions 1 Avg
M1[1] -79.57 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmr
-20 dBmr
-30 dBmr
| SPURIOUS LINE |ABS 002

68704 pts 4.0 GHz/ 40.0 GHz
2 Result Summal
9.000 kHz 150.000 kHz 1.000 kHz 129.58417 kHz -76.39 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 22.59532 MHz -69.73 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 67.17712 MHz -58.57 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3. z m -200.!
Ready  NNNNENENN & T
12:08:49 01.09.2024
CA_48C 16QAM\20MHz+5MHz Low
MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
M1[1] -78.90 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmy
-20 dBm
-30 dBmy

| SPURIOUS_LINE |ABS 002
[—4U-apmr

WWMM'WM

68704 pts 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 129.78531 kHz -77.51 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 27.27314 MHz -69.14 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 33.98597 MHz -58.44 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.63181 GHz 13.43 dBm -200.00 dB
Ready  NNNNNNEEN o Lm0

12:12:23 01.09.2024

12:12:22

CA_48C 16QAM\20MHz+5MHz Middle
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<% eurofins

FCC RF Test Report

Report No: R2408A1126-R1

MultiView Spectrum

Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions 1 Avg
M1[1] -83.01 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmr
-20 dBmr
-30 dBmr

| SPURIOUS_LINE |ABS 002
[—4U-apmr T

68704 pts 4.0 GHz/ 40.0 GHz
2 Result Summal
9.000 kHz 150.000 kHz 1.000 kHz 129.78531 kHz -77.36 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 29.556 09 MHz -69.55 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 40.74545 MHz -58.22 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.57087 GHz 10.19 dBm -200.00 dB
=t <o Mnea
12:16:33 01.09.2024
CA_48C 64QAM\2+20L
MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
M1[1]-79.72 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmy
-20 dBm
-30 dBmy

| SPURIOUS_LINE |ABS 002
[—4U-apmr

N

NI oL o

68704 pts 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 130.589 87 kHz -76.97 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 27.47458 MHz -69.58 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 62.29696 MHz -58.78 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.679 34 GHz 14.71 dBm -200.00 dB
Ready  NNNNEEEEN O

12:21:17 01.09.2024

5

CA_48C 64QAM\20MHz+20MHz High
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FCC RF Test Report Report No: R2408A1126-R1
MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL

Count 10/10
1 Spurious Emissions 1 Avg
M1[1] -80.98 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBmr
-10 dBmr
-20 dBmr
-30 dBmr
| SPURIOUS LINE |ABS 002
50 dBrm “‘w'#‘\f E— MWWMMMM&
dBr
1]

9.0 kHz 68704 pts. 4.0 GHz/ 40.0 GHz
2 Result Summai

9.000 kHz 150.000 kHz 1.000 kHz 131.997 86 kHz -76.74 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 27.57156 MHz -69.26 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 67.87429 MHz -58.45 dBm -200.00 dB

1.000 GHz 40.000 GHz 1.000 MHz 3.624 50 GHz 11.34 dBm -200.00 dB

Ready =L 01.09.2024

12:19:20
12:19:21 01.09.2024

CA_48C 64QAM\20MHz+20MHz Middle

MultiView Spectrum -

Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions 1 Avg
M1[1] -82.00 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmr
-20 dBmr
-30 dBmr

| SPURIOUS_LINE |ABS 002
[—4U-apmr

i e e iy

68704 pts. 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 131.59558 kHz -76.35 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 26.12420 MHz -68.91 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 35.16812 MHz -58.97 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3. z . m -200.
Ready  NNNNEEEEN &t O

12:14:38
12:14:38 01.09.2024

CA_48C 64QAM\20MHz+5MHz High
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<% eurofins

FCC RF Test Report

Report No: R2408A1126-R1

MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions 1 Avg
M1[1] -83.04 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBmr
-10 dBmr
-20 dBmr
-30 dBmr
| SPURIOUS LINE |ABS 002
i oa " PRI NPT ENCN VW
Wy WAty

68704 pts. 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 129.78531 kHz -75.54 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 28.97416 MHz -69.84 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 44.776 88 MHz -58.92 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3. z m -200.
Ready  NNNNEEEEN &t Ve

12:09:14 01.09.2024

MultiView

Ref Level 30.00 dBm Offset 7.00 dB

CA_48C 64QAM\20MHz+5MHz Low

Spectrum

Mode Sweep

12:09:13

SGL

Count 10/10

1 Spurious Emissions

1Avg
M1[1] -81.76 dBm
19.000 kHz

20 dBmy

10 dBm

0 dBmr

-10 dBmr

-20 dBmr

-30 dBmr

| SPURIOUS_LINE |ABS 002
[—4U-apmr

gl gl |

wr mmnﬂw‘&“

W as PP O W i

68704 pts 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 129.58417 kHz -76.97 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 24.43064 MHz -69.76 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 33.34943 MHz -58.82 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.63181 GHz 14.70 dBm -200.00 dB
Ready  NNNNNNEEN o Lm0

12:11:46 01.09.2024

12:11:45

CA_48C 64QAM\20MHz+5MHz Middle

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-01-046R Page 719 of 943
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report Report No: R2408A1126-R1

MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions 1 Avg
M1[1] -79.14 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBmr
-10 dBmr
-20 dBmr
-30 dBmr
| SPURIOUS_LINE |ABS_002
—40-apmr
68704 pts 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 130.791 01 kHz -76.21 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 24.93050 MHz -69.39 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 31.62167 MHz -59.24 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.67934 GHz 14.26 dBm -200.00 dB
Ready  NENNENNENN &t Ol
12:20:46 01.09.2024
CA_48C 256QAM\20MHz+20MHz High
MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions 1 Avg
M1[1] -81.43 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBmr
-10 dBmr
-20 dBmr
-30 dBmr

| SPURIOUS_LINE |ABS 002
[—4U-apmr

e e o LS

68704 pts. 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 130.187 59 kHz -76.61 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 27.064 24 MHz -69.20 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 40.74545 MHz -58.61 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3. z m -200.
Ready  NNNNEEEEN &t O

12:16:05 01.09.2024

12:16:05

CA_48C 256QAM\20MHz+20MHz Low
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FCC RF Test Report

Report No: R2408A1126-R1

MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
M1[1]-80.31 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBmr
-10 dBmy
-20 dBmr
-30 dBmy
| SPURIOUS LINE |ABS 002
o | PRI . PR
gl T T e
68704 pts 4.0 GHz/ 40.0 GHz
2 Result Summal
9.000 kHz 150.000 kHz 1.000 kHz 131.595 58 kHz -76.41 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 28.48176 MHz -69.19 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 75.72498 MHz -58.29 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.62450 GHz 5.14 dBm -200.00 dB
Ready =L 01.09.2024

12:19:49% 01.09.2024

CA_48C 256QAM\20MHz+20MHz Middle

12:19:48

MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions 1 Avg
M1[1] -81.13 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmr
-20 dBmr
-30 dBmr

| SPURIOUS_LINE |ABS 002
[—4U-apmr

WWMNWMMWM

68704 pts. 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 129.38302 kHz -76.16 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 25.27369 MHz -68.86 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 54.29471 MHz -58.69 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3. z m -200.
Ready  NNNNEEEEN &t Ve

12:15:03 01.09.2024

12:15:02

CA_48C 256QAM\20MHz+5MHz High
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FCC RF Test Report Report No: R2408A1126-R1

MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
1 Spurious Emissions 1 Avg
M1[1]-79.79 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBm
-10 dBmr
-20 dBm
-30 dBmr
| SPURIOUS _LINE |ABS 002
ol g | o #wwm
P Wy

68704 pts 4.0 GHz/ 40.0 GHz
2 Result Summal
9.000 kHz 150.000 kHz 1.000 kHz 129.58417 kHz -75.94 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 28.89956 MHz -70.06 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 33.65254 MHz -58.52 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.56844 GHz 3. m -200.
Ready  NNNN &t Ve
12:09:39 01.09.2024
CA _48C 256QAM\20MHz+5MHz Low
MultiView Spectrum -
Ref Level 30.00 dBm Offset 7.00 dB Mode Sweep SGL
Count 10/10
M1[1]-80.91 dBm
19.000 kHz
20 dBmy
10 dBm
0 dBmr
-10 dBmy
-20 dBmr
-30 dBmy

| SPURIOUS_LINE |ABS 002
[—4U-apmr

i o A i iy

| 9.0kHz

68704 pts. 4.0 GHz/ 40.0 GHz
2 Result Summai
9.000 kHz 150.000 kHz 1.000 kHz 131.39444 kHz -77.56 dBm -200.00 dB
150.000 kHz 30.000 MHz 10.000 kHz 24.90812 MHz -69.68 dBm -200.00 dB
30.000 MHz 1.000 GHz 100.000 kHz 31.40949 MHz -58.86 dBm -200.00 dB
1.000 GHz 40.000 GHz 1.000 MHz 3.63181 GHz 11.95 dBm -200.00 dB
Ready - 01.092024

S5 12146

12:11:17 01.09.2024

CA_48C 256QAM\20MHz+5MHz Middle

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-01-046R Page 722 of 943
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.



<& eurofins

FCC RF Test Report Report No: R2408A1126-R1

Amplitude

70
Start 9 kHz

Range Start Stop RBW our Fre ur Leve Limit
(MHz) [MHz) {kHz) { (dBr {dBm)

1 0.009 0.15 1 X 36 -40
2 . 30 10 il 40

3 1000 100 d / 40
4 1000 40000 1000 38116.3 -40

70
Start 9 kHz

Range Start Stop Spur Freq J Limnit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 X -40

2 . 30 10 3 -40

3 3 1000 100 3 5 -40

4 1000 40000 1000 76 <40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=100MHz Channel=641666 RB=1@0
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FCC RF Test Report Report No: R2408A1126-R1

Amplitude

70
Start 9 kHz

Range Start Stop RBW our Fre ur Leve Limit
(MHz) [MHz) {kHz) { (dBr {dBm)

1 0.009 0.15 1 X 4 -40
2 . 30 10 SRl il 40

3 1000 100 / 40
4 1000 40000 1000 950.9 +] -40

70
Start 9 kHz

Range Start Stop Spur Freq J Limnit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 X 38.47 -40

2 . 30 10 ! -40

3 3 1000 100 3 9.77 -40

4 1000 40000 1000 . : -40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=10MHz Channel=637000 RB=1@0
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FCC RF Test Report Report No: R2408A1126-R1

Amplitude

70
Start 9 kHz

Range Start Stop RBW SpurFreq wr Leve Limit
(MHz) [MHz) {kHz) MHz) (dBr {dBm)

1 0.009 0.15 1 12588 40
2 ) 30 10 7 7 40

3 1000 100 . 40
4 1000 40000 1000 32171, 59 -40

70
Start 9 kHz

Range Start Stop Spur Freq J Limnit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 01 -40

2 . 30 10 ! -40

3 3 1000 100 5 -40

4 1000 40000 1000 <40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=10MHz Channel=646332 RB=1@0
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FCC RF Test Report Report No: R2408A1126-R1

Amplitude

70
Start 9 kHz

Range Start Stop RBW SpurFreq wr Leve Limit
(MHz) [MHz) {kHz) MHz) (dBr {dBm)

1 0.009 0.15 1 X 1 -40
2 . 30 10 l 40

3 1000 100 z 40
4 1000 40000 1000 21784, -40

70
Start 9 kHz

Range Start Stop Spur Freq J Limnit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 . 1 8.6 -40

2 . 30 10 / 3 -40

3 3 1000 100 66666667 -40

4 1000 40000 1000 36 -40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=15MHz Channel=641666 RB=1@0

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-01-046R Page 726 of 943
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.



<& eurofins

FCC RF Test Report

Report No: R2408A1126-R1

Amplitude

70
Start 9 kHz

Range

1

2

4

70
Start 9 kHz

Range

1

2

4

Start
(MHz)

0.009

1000

Start
(MHz)

0.009

1000

Stop
[MHz)
0.15
30
1000
40000

Stop
[MHz)
0.15
30
1000
40000

RBW SpurFreq
(kHz) (MHz)
1

10

1000

SpurFreq
(MHz)
1
10
100
1000

Spur Level
(dBm)

Limit
(dBm)
-40
40
40
-40

Limit
(dBm)
-40
40
40
-40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=20MHz Channel=637334 RB=1@0

Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-01-046R
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FCC RF Test Report Report No: R2408A1126-R1

@
°
£
=3
<

-70
Start 9 kHz

Range Start Stop RBW Spur Freq ur Leve Limnit
(MHz) [MHz) {kHz) MHz) (dBr {dBm)

1 0.009 0.15 1 -40

2 . 30 10 ! -40

3 1000 100 -40

4 1000 40000 1000 1 -40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=20MHz Channel=641666 RB=1@0

-70
Start 9 kHz

Range Start Stop SpurFreq J Limit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 . -40
2 . 30 10 . ] 40
3 3 1000 100 9 40
4 1000 40000 1000 221627 8.19 -40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=20MHz Channel=646000 RB=1@0
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FCC RF Test Report Report No: R2408A1126-R1

Amplitude

70
Start 9 kHz

Range Start Stop RBW SpurFreq wr Leve Limit
(MHz) [MHz) {kHz) MHz) (dBr {dBm)

1 0.009 0.15 1 .01228 40
2 . 30 10 3 ! 40

3 1000 100 /6 ) 40
4 1000 40000 1000 8 25 -40

70
Start 9 kHz

Range Start Stop Spur Freq J Limnit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 X - -40

2 . 30 10 F ] ; 40

3 3 1000 100 3 -40

4 1000 40000 1000 . -40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=30MHz Channel=641666 RB=1@0
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FCC RF Test Report Report No: R2408A1126-R1

Amplitude

70
Start 9 kHz

Range Start Stop RBW SpurFreq wr Leve Limit
(MHz) [MHz) {kHz) MHz) (dBr {dBm)

1 0.009 0.15 1 X -40
2 . 30 10 l 40

3 1000 100 40
4 1000 40000 1000 39177, -40

70
Start 9 kHz

Range Start Stop Spur Freq J Limnit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 0.132464: 8.22 -40

2 . 30 10 0,67 40

3 3 1000 100 % ] -40

4 1000 40000 1000 82 -40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=40MHz Channel=638000 RB=1@0
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FCC RF Test Report Report No: R2408A1126-R1

@
o
£
=3
<

70
Start 9 kHz

Range Start Stop RBW ] e Spur Level Limit
(MHz) (MHz) { (dBm) (dBm)

1 0.009 0.15 1 1259028 5.26 -40

2 X 30 10 g -40

3 1000 100 . 40

4 1000 40000 1000 1 -40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=40MHz Channel=641666 RB=1@0

70
Start 9 kHz

Range Start Stop SpurFreq J Limit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 X -40
2 . 30 10 415 3 40
3 3 1000 100 X 3 5158 40
4 1000 40000 1000 -40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=40MHz Channel=645332 RB=1@0
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FCC RF Test Report Report No: R2408A1126-R1

@
o
£
=3
<

70
Start 9 kHz

Range Start Stop RBW Spur Freq ur Leve Limnit
(MHz) [MHz) {kHz) MHz) (dBr {dBm)

1 0.009 0.15 1 . 37.17 -40

2 . 30 10 b -40

3 1000 100 / -40

4 1000 40000 1000 8 -40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=50MHz Channel=638334 RB=1@0

70
Start 9 kHz

Range Start Stop SpurFreq J Limit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 0.1311765 -40
2 . 30 10 > 40
3 3 1000 100 96 67 -5l 40
4 1000 40000 1000 -40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=50MHz Channel=641666 RB=1@0
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FCC RF Test Report Report No: R2408A1126-R1

Amplitude

70
Start 9 kHz

Range Start Stop RBW our Fre ur Leve Limit
(MHz) [MHz) {kHz) { (dBr {dBm)

1 0.009 0.15 1 X 2 -40
2 . 30 10 > l 40

3 1000 100 40
4 1000 40000 1000 1 7 -40

70
Start 9 kHz

Range Start Stop Spur Freq J Limnit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 . -40

2 . 30 10 ] 7 40

3 3 1000 100 / 5 -40

4 1000 40000 1000 3 -40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=60MHz Channel=638668 RB=1@0
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Amplitude

70
Start 9 kHz

Range Start Stop RBW our Fre ur Leve Limit
(MHz) [MHz) {kHz) { (dBr {dBm)

1 0.009 0.15 1 X 42 -40
2 . 30 10 40

3 1000 100 5 40
4 1000 40000 1000 . 8 -40

70
Start 9 kHz

Range Start Stop Spur Freq J Limnit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 0.1 -40

2 . 30 10 0.7 ) ! -40

3 3 1000 100 ] -40

4 1000 40000 1000 <40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=60MHz Channel=644666 RB=1@0
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Amplitude

70
Start 9 kHz

Range Start Stop RBW SpurFreq wr Leve Limit
(MHz) [MHz) {kHz) MHz) (dBr {dBm)

1 0.009 0.15 1 . 209 -40
2 . 30 10 l 40

3 1000 100 40
4 1000 40000 1000 -40

70
Start 9 kHz

Range Start Stop Spur Freq J Limnit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 . 2 38.49 -40

2 . 30 10 ! -40

3 3 1000 100 ] / -40

4 1000 40000 1000 . -40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=80MHz Channel=641666 RB=1@0
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FCC RF Test Report

Report No: R2408A1126-R1

Amplitude

70
Start 9 kHz

Range

1

2

4

70
Start 9 kHz

Range

1

2

4

Start
(MHz)

0.009

1000

Start
(MHz)

0.009

1000

Stop
[MHz)
0.15
30
1000
40000

Stop
[MHz)
0.15
30
1000
40000

RBW
(kHz)
1

10
100
1000

1

10
100
1000

SpurFreq Spur Level
(MHz) (dBm)

0.009611 -67.65

66666667

SpurFreq
(MHz)

Limit
(dBm)
-40
40
40
-40

Limit
(dBm)
-40
40
40
-40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=90MHz Channel=639668 RB=1@0

Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-01-046R
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Amplitude

70
Start 9 kHz

Range Start Stop RBW SpurFreq wr Leve Limit
(MHz) [MHz) {kHz) MHz) (dBr {dBm)

1 0.009 0.15 1 X 9 -40
2 . 30 10 1 l 40

3 1000 100 . d / 3 40
4 1000 40000 1000 2 .8 38 -40

70
Start 9 kHz

Range Start Stop Spur Freq J Limnit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 0.1 9.02 -40

2 . 30 10 3 -40

3 3 1000 100 50.9 40

4 1000 40000 1000 36 -40

SA\PC3\NR n48 SCS=30kHz DFT_QPSK BW=90MHz Channel=643666 RB=1@0
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Amplitude

70
Start 9 kHz

Range Start Stop RBW our Fre ur Leve Limit
(MHz) [MHz) {kHz) { (dBr {dBm)

1 0.009 0.15 1 X -40
2 . 30 10 6 l 40

3 1000 100 40
4 1000 40000 1000 21915, 3 -40

70
Start 9 kHz

Range Start Stop Spur Freq J Limnit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 36 38.49 -40

2 . 30 10 245 il -40

3 3 1000 100 ] 98 -40

4 1000 40000 1000 <40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=100MHz Channel=641666 RB=1@0

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-01-046R Page 738 of 943
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.



<& eurofins

FCC RF Test Report Report No: R2408A1126-R1

Amplitude

70
Start 9 kHz

Range Start Stop RBW SpurFreq wr Leve Limit
(MHz) [MHz) {kHz) MHz) (dBr {dBm)

1 0.009 0.15 1 X 4 -40
2 . 30 10 l 40

3 1000 100 40
4 1000 40000 1000 .9 -40

70
Start 9 kHz

Range Start Stop Spur Freq J Limnit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 . -40

2 . 30 10 46188 ; 40

3 3 1000 100 66 27 -40

4 1000 40000 1000 5 -40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=10MHz Channel=637000 RB=1@0
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FCC RF Test Report

Report No: R2408A1126-R1

]
o
£
=
I&‘,

-70
Start 9 kHz

Range

1

2

4

Start
(MHz)

0.009

1000

Stop
[MHz)
0.15
30
1000
40000

RBW
(kHz)
1

10
100
1000

SpurFreq
(MHz)

0.1

Limit
(dBm)
-40
40
40
-40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=10MHz Channel=641666 RB=1@0

-70
Start 9 kHz

Range

1

2

4

Start
(MHz)

0.009

1000

Stop
[MHz)
0.15
30
1000
40000

1

10
100
1000

SpurFreq
(MHz)

Limit
(dBm)
-40
40
40
-40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=10MHz Channel=646332 RB=1@0
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@
o
£
=3
<

70
Start 9 kHz

Range Start Stop RBW ] e Spur Level Limit
(MHz) (MHz) (kHz) { (dBm) (dBm)

1 0.009 0.15 1 X ] 8.58 -40

2 X 30 10 3 il -40

3 1000 100 356 40

4 1000 40000 1000 3 -40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=15MHz Channel=637168 RB=1@0

70
Start 9 kHz

Range Start Stop SpurFreq J Limit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 . T -40
2 . 30 10 .7 40
3 3 1000 67 - 8 -40
4 1000 40000 1000 -40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=15MHz Channel=641666 RB=1@0
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@
o
£
=3
<

70
Start 9 kHz

Range Start Stop RBW SpurFreq Spur Level Limit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm)

1 0.009 0.15 1 . -69.41 -40

2 X 30 10 8445 60.74 -40

3 1000 100 40

4 1000 40000 1000 -40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=15MHz Channel=646166 RB=1@0

70
Start 9 kHz

Range Start Stop SpurFreq J Limit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 0.1297618 -40
2 . 30 10 ! 40
3 3 1000 100 6666666 40
4 1000 40000 1000 -40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=20MHz Channel=637334 RB=1@0
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@
o
£
=3
<

70
Start 9 kHz

Range Start Stop RBW Spur Freq ur Leve Limnit
(MHz) [MHz) {kHz) MHz) (dBr {dBm)

1 0.009 0.15 1 0.1302506 -40

2 . 30 10 3 -40

3 1000 100 -40

4 1000 40000 1000 .6 1 -40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=20MHz Channel=641666 RB=1@0

70
Start 9 kHz

Range Start Stop SpurFreq J Limit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 ) 8.8 40
2 ) 30 10 7 40
3 3 1000 100 i 3 2 -40
4 1000 40000 1000 3 ; 40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=20MHz Channel=646000 RB=1@0
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@
o
£
=3
<

70
Start 9 kHz

Range Start Stop RBW ] e ur Leve Limit
(MHz) [MHz) {kHz) { (dBr {dBm)

1 0.009 0.15 1 129912 -40

2 . 30 10 -40

3 1000 100 66666667 -51.46 -40

4 1000 40000 1000 2 9.3 4143 -0

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=30MHz Channel=637668 RB=1@0

70
Start 9 kHz

Range Start Stop SpurFreq J Limit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 ) 38,84 40
2 ) 30 10 9 30.47 40
3 3 1000 100 /6l 667 - 5 -40
4 1000 40000 1000 7 40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=30MHz Channel=641666 RB=1@0
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Amplitude

70
Start 9 kHz

Range Start Stop RBW our Fre ur Leve Limit
(MHz) [MHz) {kHz) { (dBr {dBm)

1 0.009 015 1 011 38.49 40
2 ) 30 10 30.47 40

3 1000 100 -50.16 40
4 1000 40000 1000 7 -40

70
Start 9 kHz

Range Start Stop Spur Freq J Limnit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 . : -40

2 . 30 10 40

3 3 1000 100 5 / -40

4 1000 40000 1000 6 3 -40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=40MHz Channel=638000 RB=1@0
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Amplitude

70
Start 9 kHz

Range Start Stop RBW SpurFreq wr Leve Limit
(MHz) [MHz) {kHz) MHz) (dBr {dBm)

1 0.009 0.15 1 X -40
2 . 30 10 .7 > 40

3 1000 100 40
4 1000 40000 1000 2 . -40

70
Start 9 kHz

Range Start Stop Spur Freq J Limnit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 X -40

2 . 30 10 41218 -40

3 3 1000 100 ] 5 -40

4 1000 40000 1000 <40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=40MHz Channel=645332 RB=1@0
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Amplitude

70
Start 9 kHz

Range Start Stop RBW ] e Spur Level Limit
(MHz) (MHz) (kHz) { (dBm) (dBm)

1 0.009 015 1 ) 9.16 40
2 ) 30 10 : 40

3 1000 100 / 40
4 1000 40000 1000 -40

70
Start 9 kHz

Range Start Stop Spur Freq J Limnit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 . 38.96 -40

2 . 30 10 210295 | 40

3 3 1000 100 2 566 : -4

4 1000 40000 1000 7 -40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=50MHz Channel=641666 RB=1@0
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@
o
£
=3
<

70
Start 9 kHz

Range Start Stop RBW Spur Freq ur Leve Limnit
(MHz) [MHz) {kHz) MHz) (dBr {dBm)

1 0.009 0.15 1 1316277 40

2 . 30 10 ! -40

3 1000 100 -40

4 1000 40000 1000 <40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=50MHz Channel=645000 RB=1@0

70
Start 9 kHz

Range Start Stop SpurFreq J Limit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 0.010 -40
2 . 30 10 40
3 3 1000 100 X 3 5146 40
4 1000 40000 1000 5 -40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=60MHz Channel=638668 RB=1@0
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Amplitude

70
Start 9 kHz

Range Start Stop RBW Spur Freq Spur Level Limit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm)

1 0.009 0.15 1 X 0.04 -40
2 . 30 10 9 -60. 40

3 1000 100 d / 1 40
4 1000 40000 1000 .5 -40

70
Start 9 kHz

Range Start Stop Spur Freq J Limnit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 X -40

2 . 30 10 2105 il -40

3 3 1000 100 ] J -40

4 1000 40000 1000 -40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=60MHz Channel=644666 RB=1@0
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Amplitude

70
Start 9 kHz

Range Start Stop RBW Spur Freq Spur Level Limit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm)

1 0.009 0.15 1 1299545 -658.02 40
2 X 30 10 3 -40

3 1000 100 / 40
4 1000 40000 1000 22 -40

70
Start 9 kHz

Range Start Stop SpurFreq J Limit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 0.131411 8.72 -40

2 . 30 10 ! -40

3 3 1000 100 ] & -40

4 1000 40000 1000 <40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=80MHz Channel=641666 RB=1@0
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@
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£
=3
<

70
Start 9 kHz

Range Start Stop RBW SpurFreq Spur Level Limit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm)

1 0.009 0.15 1 7 .85 -40

2 X 30 10 3 il -40

3 1000 100 40

4 1000 40000 1000 -40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=80MHz Channel=644000 RB=1@0

70
Start 9 kHz

Range Start Stop SpurFreq J Limit
(MHz) [MHz) MHz) (dBr {dBm})

1 0.009 0.15 1 0.1 9 -40
2 . 30 10 0.6 40
3 3 1000 100 3 -5 40
4 1000 40000 1000 -40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=90MHz Channel=639668 RB=1@0
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Report No: R2408A1126-R1

Amplitude

70
Start 9 kHz

Range

1

2

4

70
Start 9 kHz

Range

1

2

4

Start
(MHz)

0.009

1000

Start
(MHz)

0.009

1000

Stop
[MHz)
0.15
30
1000
40000

Stop
[MHz)
0.15
30
1000
40000

RBW
(kHz)
1

10

1000

1

10
100
1000

SpurFreq
(MHz)

0116666666667 -51.2

36024.6

SpurFreq
(MHz)

Limit
(dBm)
-40
40
40
-40

Limit
(dBm)
-40
40
40
-40

MIMO\PC3\NR n48 SCS=30kHz CP_QPSK BW=90MHz Channel=643666 RB=1@0
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FCC RF Test Report Report No: R2408A1126-R1

6.8. Radiated Spurious Emission

Sweep the whole frequency band through the range from 9kHz to the 10th harmonic of the carrier,
the emissions below the noise floor will not be recorded in the report.

Mode: LTE Band: Band48
Bandwidth: 5MHz Channel: Low
IMEL: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph

0 FCC PART 96

-10

-20

-30
FCC PART 96-RMS Limit

40

Level[dBm]

-50

60/

70,

-80

90! s . . s L =1 L s L . ! L L L
30M 100M 1G
Frequency[Hz]

—— RMS Limit — Horizontal RMS

¢ RMS Detector

Mode: LTE Band: Band48
Bandwidth: 5MHz Channel: Low
IMEL: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph

0 FCC PART 96

-10

-20

-30
FCC PART 96-RMS Limit

40

-50

i\
MY

-80

Level[dBm]

90! s . . s L - L s L . ! L L L
30M 100M 1G
Frequency[Hz]

—— RMS Limit — Vertical RMS
¢ RMS Detector
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FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: 48
Bandwidth: 5MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y
[Test Standard: FCC PART 96
Test Graph
40 FCC PART 96
30 1
20
10
0
10!
E -20
§ -30
= = FCC PARY 96-RMS Limit
-50 s
-70
-80!
m!‘G ZIG 3IG A‘G
Frequency[Hz]
—— RMS Limit — Horizontal RMS

* RMS Detector

1 3550.3 117.22 -87.61 29.61 - - RMS | Horizontal NA
2 | 3872.95 39.66 -86.40 -46.74 -40.00 6.74 RMS | Horizontal | PASS
Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-01-046R Page 754 of 943
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FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: 48
Bandwidth: 5MHz Channel: Low
IMEL: 864419070020620
Remark: Polarity: Y
[Test Standard: FCC PART 96
Test Graph
40 FCC PART 96
30
20
10
0
-10!
E -20
? -30
% 40/ FCC PART 96-RMS Limit
9 o I AR A, W“‘J d
0 @ O putrit i g = o
i
-80!
m“G 5‘6 G‘G 7‘G 8‘G ’ 10‘G H;G
Frequency[Hz]
—— RMS Limit —— Horizontal RMS
* RMS Detector

1 5156.4 40.03 -101.98 -61.95 -40.00 21.95 RMS | Horizontal | PASS

2 [10781.1333 36.44 -90.94 -54.50 -40.00 14.50 RMS | Horizontal | PASS

3 [17350.8666 32.92 -82.43 -49.51 -40.00 9.51 RMS | Horizontal | PASS
Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-01-046R Page 755 of 943
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Mode: LTE Band: 48
Bandwidth: 5MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y
[Test Standard: FCC PART 96
Test Graph
40 FCC PART 96
30 1
20
10
0
10!
E -20
§ -30
= = FCC P, 96-RMS Limit
50 e nsdparg ol 2
-70
-80!
m!‘G ZIG 3IG A‘G
Frequency[Hz]
—— RMS Limit — Vertical RMS

* RMS Detector

1 3550.3 118.97 -87.61 31.36 - - RMS Vertical NA
2 | 3901.75 39.40 -86.29 -46.89 -40.00 6.89 RMS Vertical PASS
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FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: 48
Bandwidth: 5MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y
[Test Standard: FCC PART 96
Test Graph
40 FCC PART 96
30
20
10
0
-10!
E -20
? -30
e %3 FCC PART 96-RMS Limit
50 I ——— o =~ _va,
60, S T A pA et
70 it
-80!
m“G 5‘6 G‘G 7‘G 8‘G ’ 10‘G H;G
Frequency[Hz]
—— RMS Limit — Vertical RMS

¢ RMS Detector

1 14531.06666 40.90 -104.46 -63.56 -40.00 23.56 RMS Vertical PASS

2 [10781.1333 37.65 -90.94 -53.29 -40.00 13.29 RMS Vertical PASS

3 [17361.1333 33.59 -82.84 -49.25 -40.00 9.25 RMS Vertical PASS
Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-01-046R Page 757 of 943
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Mode: LTE Band: 48
Bandwidth: 5MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph

0 FCC PART 96

-10

20

-30,

FCC PART 96-RMS Limit

40

1 3
50

2
60, .

70

Level[dBm]

-80

90

L s J
18G 20G 30G 40G
Frequency[Hz]

—— RMS Limit —— Horizontal RMS

 RMS Detector

1 121302.1333 54.56 -103.01 -48.45 -40.00 8.45 RMS | Horizontal | PASS

2 | 274994 42.53 -98.82 -56.29 -40.00 16.29 RMS | Horizontal | PASS

3 | 394624 42.24 -91.37 -49.13 -40.00 9.13 RMS | Horizontal | PASS
Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-01-046R Page 758 of 943
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FCC RF Test Report Report No: R2408A1126-R1

. Projectinfomaon |

Mode: LTE Band: 48

Bandwidth: 5MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph

0 FCC PART 96
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1 121301.8666 48.05 -103.01 -54.96 -40.00 14.96 RMS Vertical PASS

2 | 30874.8 42.58 -98.13 -55.55 -40.00 15.55 RMS Vertical PASS

3 [38585.5333 42.96 -92.37 -49.41 -40.00 9.41 RMS Vertical PASS
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FCC RF Test Report Report No: R2408A1126-R1
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Mode: LTE Band: Band48

Bandwidth: 5MHz Channel: Mid
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph
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Bandwidth: 5MHz Channel: Mid
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
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